SE3LER/E  CYLINDER HEAD ASSY

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) BEICAHR (ENGLISH DESCRIPTION) %“s §AER§EM
1 191192-D002-00000X | 706T 3k /e 45 a6 FEHUEAEME X 110 C2 (14%) BOLT M6X110 1
2 |B166740A06002070X |GB16674/MNELUEAEM6 X 20 (22 F14F) BOLT M6 X 20 2
3 [93301-70651012000 | 7045 #4[8l6. 5X 1 X 12 WASHER 6.5X1X12 1
4 |11228-G011-01000W |C100-2#" K fiL S A4 7 4 & (W Fudilifh) RIGHT COVER, CYLINDER HEAD [ 1
5 190203-D002-0000 |70 I3k A5 25 55 %) 34 GASKET, R. CYLINDER HEAD COVER [ 1
6 [91138-1015-00000X [GYGEHL JHET F XU BRFEM6 X 32 (2 1 £E) BOLT M6 X 32 2
7 181300-G011-0000  |C100-KAEFEFBLF: SPARK PLUG 1
8 |1122B-HZ30-00000W |C110-1# < Gl 41L& (AL slifk) CYLINDER HEAD ASSY 1
9 [90101-20296000320 (705 [ 1350/ E29. 6 X 3. 2 (GilkE /i) 0-RING 29.6X3. 2 2
10 [11230-D002-00000W |70 175 5 (i AL Eli4L) COVER, VALVE CHAMBER 2
11 ]11227-G011-01000W [C100-2# <KLk A a6 (FRAIAE =i Z11. 3 M kufhifk) |LEFT COVER, CYLINDER HEAD | 1
12 190202-D002-0000 |70 41 3k /7 2% 25 4 31 GASKET, L, CYLINDER HEAD COVER [ 1
13 [90201-D002-0000 TOR LSk b a8 34 GASKET, CYLINDER HEAD UPPER COVER 1
14 [11226-6G011-00000W |C100 5 HL 3k k% (i tuEith) UPPER COVER, CYLINDER HEAD [ 1
15 193301-80732514000 |C100%T 3k 2 Hi 24 P8 7. 3X 2. 5X 14 WASHER 7.3X2.5X 14 1
16 |93301-2073251400B [C1004T 3k 25 £k 7. 3X 2. 5X 14 (%) WASHER 7.3X2.5X14 3
17 |191201-6G011-00000X [C100%T 3k 3% 25 AR REMT (22 A %5%) NUT M7 4
18 [15810-6G001-0000 | 1003 & a4 34 GASKET, INLET PIPE 1
19 |B057830006002570X |GB5783MEKEM6 X 25 (3= [1£¢) BOLT M6 X 25 4
20 [15800-F009-0004 90Dk % (JQ-4) INLET PIPE 1
21 [90101-10250000240 704k %5 i HIL O Bl 25 X 2. 4 (T HiEIK) 0-RING 25X2.4 1
22 [90214-G011-0000  |CLOO4k jH1 % B #h#k GASKET, CARBURETOR 1
23 [17100-0000-0012  |C1001kiHi#% (PZ19 HrZ) HERIMITF % CARBURETOR 1
24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

o
o

UL Sk T
CYLINDER HEAD ASSY




SELAE4:  CYLINDER

ASSEMBLY

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

FC&HR (ENGLISH DESCRIPTION)

k83
QTY

#-EREM
ARK

11235-D002-0000

T0RIEHE9. 5

BUSH 9.5

90102-D002-0001

T0M R ¢ 8X10. 8X 1.5

RECTANGLE RING 8X10.8X1.5

91521-08001400070

PIN 8X14X7

90102-D002-0003

RECTANGLE RING 14X18.2X2.5

9022B-H730-0000

T0HE 2%
ClLIO SR H A G

GASKET ASSY, CYLINDER HEAD

B166740A06001670X

GB16674/NEHIZFEME X 16 (22 F4R)

BOLT M6X16

11003-D002-00000X

707 FR A 5 K (22 1 #)

CLIP, HIGH VOLTAGE WIRE

91113-D002-00000X

TOMT A P BB ARME X 23 (22 1 £)

BOLT M6X23

1110B-HZ30-00000Y

CLIOS BRI (iLkr108 # ik Hipk )

CYLINDER BLOCK ASSEMBLY

1533A-H730-0000

CLI0B5 % Tt & (45)

GUIDE CHAIN ROLLER SET

— =
Z|S e |o | |o o[ [eo o [— |

93301-70851514000

705 [ A R A LS. 5X 1. 5X 14

WASHER 8.5X1.5X14

—_
[\)

15302-D002-00000X

70 G R FE B (% 1)

GUIDE CHAIN ROLLER PIN

—_
w

90102-D002-0002

ORI ¢ 11. 5X16X2.5

RECTANGLE RING 11.5X16X2.5

—
S

90205-HZ30-0000

C1IOS LR 2 24

GASKET, CYLINDER BLOCK

—
3}

91521-08001200070

C1OOHT A A A I3 78 AT A8 X 12 X 7

PIN 8X12X7

[Nl S IS [ [S S ol RSN N S S [ )

—_
(=2}

—_
)

—
o

—_
©

Do
S

2 o
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
©

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
©

IS
o

IS
=

S
)

S
<

I
=

o
o

(B
@—N

SRR
CYLINDER ASSEMBLY




S MM VALVE

MECHANISM

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) BEICAHR (ENGLISH DESCRIPTION) %“s §AER§EM
1 [15707-D002-0000 |70 51145k VALVE COTTER 4
2 [15705-D002-0000 70" [ ]# % i (1) SPRING SEAT 2
3 [15704-D002-0200  [70-3#< )T #5% VALVE INNER SPRING 2
4 [15703-D002-0000 |70/ 14h 5 VALVE OUTER SPRING 2
5 [15710-D002-0200  |70-3# <14 & INNER SPRING, ASSY 2
6 [1572B-D002-0000 |70 =4 & SEAL, VALVE STEM 2
7 |15701-D002-0000 |70 INLET VALVE 1
8 [15702-D002-0000  |70HE <] EXHAUST VALVE 1
9 [15401-D002-0000 |70’/ 1#E% ROCKER ARM 2
10 [15403-D002-0000 |70 1 a] B i 15 g BF NUT, VALVE CLEARANCE 2
11 [15404-D002-0000 |70 1A B i 15 84T SCREW, VALVE CLEARANCE 2
12 [1540A-D002-0000 |70’ 51 HEEE 4H & ROCKER ARM ASSEMBLY, VALVE [ 2
13 |15402-D002-0000 |70 1 THe 8 il ROCKER SHAFT 2
14 |15100-G011-0005 _ |C100 ™% 4l (fili& 16003, 16002) GAMP SHAFT COMP 1
15 |15301-D002-0000 | 70IER I BhHEH: TIMING DRIVEN SPROCKET 1
16 |91191-D002-0000 | 70IE I BEHEIEAEM5 X 12 BOLT M5X12 3
17 |1556B-D002-0000 | 705k &5k B 44 CHAIN ADJUSTING SET 1
18 |15505-D002-0000 | 705k 25K B & AXLE, TENSIONER LEVER 1
19 |1555B-D002-0000 | 705k 5K EAF A& CHAIN TYHT SET 1
20 [1554B-D002-0000  [70%E %5k B4 & LIFTER ASSY 1
21 [15503-D002-0000  |70%E %5k B AFa0 SPRING 1
22 193301-71451520000 |70% £ R FEFH 3B 14. 5X 1. 5X 20 WASHER 14.5X 1. 5X 20 1
23 [91105-D002-00000X 7045 £ M2 FEM14 X 1. 5 C2 4 SEALING PLUG M14X1.5 1
24 193301-70621513000 | 705K S AT iHEE 6. 2X 1. 5X13 WASHER 6.2X1.5X13 1
25 [B166740006001870X [GB16674 R ALIEFEME X 18 (2= 1 £F) BOLT M6X 18 1
26 [1532B-G011-0000  [C100IE 4 2% 24 (84) SPROKET CHAIN 1
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

AL TP
VALVE MECHANISM




F 348 RIGHT CRANKCASE COVER

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) BEICAHR (ENGLISH DESCRIPTION) %“s §AER§EM
1 ]14301-G011-0000  |C1O00HLIHJNZH A (FHR A fh) ek OIL RULER ASSY 1
2 [90101-10180000300 [CG 1254 L RO B 18X 3 (T 5K 0-RING 18X3 1
3 |2244A-G031-00000X [710085 & s BEFFAR4LIE (kR T84 22 A% [CLUTCH TAPPET 1
4 [22440-G011-0000  [C100%8 & SeBEAT AL A GRMERD CLUTCH TAPPET 1
5 [91112-G031-00000X [Z100E8 & % 1 1 i2HMS (4 1 EF) BOLT M8 1
6 [91521-08001200063 [705E I 458 X 12X 6. 3 PIN 8X12X6.3 2
7 [90206-D002-0000 | 7045 i fih 4 o % 5 44 GASKET, R.CRANKCASE COVER [ 1
8 [12421-G031-000089 |Z10045 BhfiiFE 6 (AR MK 8801) COVER COMP. RIGHT CRANKCASE | 1
9 |B166740A06008070X [GB16674) ik 8EAEM6 X 80 (% F18E) BOLT M6 80 1
10 |B166740A06009070X |GB16674/NHEKEME X 90 (2 1) BOLT M6 90 1
11 [B166740A06006570X |GB16674/M IR FEM6 X 65 (% (1 %¥) BOLT M6 X 65 1
12 [12425-6G001-000189 | 10045 5 351 o (ZONGSHEN K[ 7% 8801) DECORATE  COVER , R. CRANKCASE COVER| 1
13 |B008200006001620X |GBS20MEETM6 X 16 (2% [ £¢) SCREW M6 X 16 2
14 |B061700008000090B |GB6 1704 EFMS (15 £F) NUT 8 1
15 |B000970108000000B |GB97. 134 RIS (114%) WASHER &8 1
16 190101-10080000180 |C100E5 £ #% Vi 5 IS AR 0 B8 X 1. 8 (T i) [0-RING 8X1.8 1
17 |B166740A06004070X |GB16674/ 4 B2 KEM6 X 40 (22 F4¥) BOLT M6 X 40 5
18 190304-D002-0000  |70/5 BhihitEt13. 8 X 24 X5 (T M) OIL SEAL 13.8X24X5 1
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

A 6 4 o
RIGHT CRANKCASE COVER

13




- B34 LEFT CRANKCASE COVER

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

FC&HR (ENGLISH DESCRIPTION)

k83
QTY

#-EREM
ARK

12303-G011-000089

€100/ AL (8801)

CAP, SMALL VIEW HOLE

—_

90101-10132000265

C100/MIFL GO R 13. 2% 2. 65 (T TR

0-RING 13.2X2.65

91521-08001200063

T0ERI S8 X 12X 6.3

PIN 8X12X6.3

90204-G011-0000

C1LOO /. il 46 il i 2 4

GASKET, L. CRANKCASE COVER

12301-G011-L00189

C1007= A 7T 2% (64% ZONGSHEN 7 3@k 8801)

FRONT PART, L.CRANKCASE COVER

12302-G011-000089

C1007% ih 4 25 (CLOO-PT-1# 8801)

BACK PART, L.CRANKCASE COVER

B166740A06002870X

GB16674/NEHIZFEMG X 28 (2 F4TR)

BOLT M6 X 28

B166740A06005070X

GB16674/NEHIZFEMG X 50 (2 F4R)

BOLT M6 X 50

B166740A06003270X

GB16674/NEHIZFEMG X 32 (2 F4R)

BOLT M6X32

B166740A06007070X

GB16674/NEHIZFEME X 70 (2 F4R)

BOLT M6X70

— =
Z|S e |o | |o o[ [eo o [— |

90101-10274000265

C100 RHAL 20T BI27. 4 X 2. 65 (T i)

0-RING 27.4X2.65

—
[\)

12304-G011-000089

C100 RHEAL 6 (8801)

CAP, BIG VIEW HOLE

=== o = o = = = [ [ =

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

7 A AR
LEFT CRANKCASE COVER




BN CLUTCH ASSY

);Ff 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) BEICAHR (ENGLISH DESCRIPTION) %“s §A&R§EM
1 [B008180005001220B |GBS181Z4TM5 X 12 (1 %¢) SCREW M5 X 12 4

2 [B0009300050000000 [GBI3 3 45 WASHER &5 4

3 [B0009600050000K00 [GBI6HE 5-140HV WASHER & 5-140HV 4

4 [22151-1A30-0000  |7125-3#ES & #4415 OUTER CASE, CLUTCH 1

5 [22142-1A30-0100  |7125-3#ES & 2455 SPRING, CLUTCH 4

6 [22110-1A30-0000  |7125-2#E5 & 4% L sh AL 44 DRIVE PLATE COMP 1

7 [22144-D002-0000  [70B] & Se s ABSORBING SPRING 4

8 [22109-G031-0000 |Z100F &4 & LIFE ALIGNING SLIDING BUSH 1

9 [22106-1A30-0000 |7125-2858 & #s LB E CLUTCH DASH POT SLIPCOVER [ 3

10 |22102-1A30-0000  [Z125-28F &8 ELE HUB, CLUTCH SLEEVE 1

11 [2213B-1A30-0000 |7125-28E5 & 8% Ei & CLUTCH TOP PLATE 1

12 |22143-1A30-0100  |7125-385] & 2% 4 B 3% CLUTCH CUT SPRING 4

13 |22215-6G031-0000  [Z100% & % I Fh EEHE A OUTER FRICTION DISK A 2

14 |22214-6G031-0000 | 710085 & 8% F 5 BEHE /- DRIVE FRICTION DISK 1

15 |2212B-G031-0000  |Z10085 & 8% FHRZA 4 CLUTCH BELOW PLATE 1

16 191403-D002-0000  [70E & S48 ELASTIC CHECK RING 1

17 |22129-G031-0000 | 710085 £ 2428 a5 /- SHOCK ABSORBER PLATE 1

18 |B0089401450000000 [GB894. 14[&|45 CIRCLIP 45 1

19 [22135-D002-0000 |70 5tk Fk 4 SLEEVE 1| PR
20 [92102-00000006000 |#li7& (6000) BEARING (6000) 1| B
21 [B008190205001270B [GB819. 24Z4TM5 X 12 (F148) SCREW M5X 12 4 | B
22 [22121-G031-0000  |Z1007 & %% 3ifi 26 END COVER, CLUTCH 1| b
23 [91202-D002-0000 7085 & #3801 g £F LOCK NUT, CLUTCH 1| B
24 [22004-D002-0000 | 70E & AT JF 24 ] DISH WASHER, CLUTCH 1| B
25 [22001-D002-0000  |70E8 & % 11 1B #4 ] STOP WASHER, CLUTCH 1| b
26 [90218-G031-0000 | 2100854 4% it 26 25 4 34 GASKET, END COVER 1

27 [23226-D002-0000 |70 4t % K ] CIRCLIP 1

28 |2312B-G031-0000  |Z100 AFhiG4H & DRIVEN GEAR COMP 1

29 [23110-6031-0000  [z100EF#A L DRIVEN GEAR 1

30 [23101-G031-0000  [Z100EFh# PRIMARY DRIVE GEAR 1

31 [23102-G031-0000  |Z100EFh ik 4HE AXLE SLEEVE 1

32 [22000-TA30-2000  [7125-3#E5 & 4 Sk (S B A i £ ) CLUTCH ASSY 1

33

34

35

36

37

38

39

40

41

42

43

44

IS
&

B 5 AR
CLUTCH ASSY




PR EE4E OIL PUMP

?f 4485 (PART CODE) 3¢ 4% (CHINESE DESCRIPTION) FICAZHK (ENGLISH DESCRIPTION) %“s éAEREEM
1 |1432B-D002-0000  |70MLIkIZEALshaERe4H & HUB DUMP CHAIN SPROCKET, OIL PUMP| 1
2 [14302-D002-0000  [70MLih 4k 4 4 OIL PUMP SPROCKET SHAFT [ 1
3 [14304-D002-0000  [7OWLuhZEsE4E I E BUSH, SPROCKET 1
4 [90210-D002-0000 | 7OHL it Z A 55 ) 14 GASKET, OIL PUMP 1
5 [14107-G011-0000  [C100HL i ZE 3 2 4 SHAFT, OIL PUMP 1
6 [14111-G011-0000  |CLOOMLIHIZE %+ INNER ROTOR, OIL PUMP 1
7 114112-6G011-0000  |C100KLiM IS4 T OUTER ROTOR, OIL PUMP 1
8 [14110-G011-0000  |CLOOHLiHiZE 44 OIL PUMP BODY 1
9 [90221-D002-0000 | 7OHLiHI%E 35 S5 ) #4 GASKET, OIL PUMP COVER 1
10 |14108-6G011-0000  [C1004LihZE 4K OIL PUMP COVER 1
11 [B008180005001020B |GB818HEATM5 X 10 (1 %%) SCREW M5X 10 3
12 |B008230006002220B |GB823124TM6 X 22 (19 £¢) SCREW M6 X 22 1
13 |B008230006001620B |GBS231Z4TM6 X 16 (1) SCREW M6 X 16 2
14 |14100-G011-0000 | CLOOHLIHIZE B 1F: 0IL PUMP ASSY 1
15 |1431B-D002-0000  |704LiEJE ML & STRAINER, OIL FILTER 1
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

IS
&

7 >

7
s

&
=
N

HL it 2R A6 1
OIL PUMP




Jo#h4S  LEFT CRANKCASE

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

FC&HR (ENGLISH DESCRIPTION)

k83
QTY

#-EREM
ARK

91101-G011-0000

C100 K HLXL K I A4:A (203mm)

CYLINDER STUD BOLT A

[\

92102-00000006001

fihi & (6001)

BEARING (6001)

92102-00000006203

fihi 7 (6203)

BEARING (6203)

12130-G011-0102

CLO0-28i AL G2 A~ & 10. 5 R A EMED

PIPE ASSY

B166740A06006070X

GB16674/NEHIZFEM6 X 60 (2 F4R)

BOLT M6 X 60

11003-D002-00000X

70 e s 26 ] 72 e (2 A £F)

CLIP, HIGH VOLTAGE WIRE

B166740A06004570X

GB16674/NEHIZFEMG X 45 (£ A 4R)

BOLT M6 X 45

B166740A06006570X

GB16674/NEHIZFEM6 X 65 (2 F14R)

BOLT M6 X 65

90303-D002-0000

70N A 17 X 29X 5 (T B§H)

OIL SEAL 17X29X5

90301-D002-0000

TOH RS R 11, 6 X 24 X 10 (T H5R)

OIL-SEAL 11.6X24X10

— =
Z|S e |o | |o o[ [eo o [— |

12108-D002-00000X

70 L Je (2 FE)

CLIP, OVERFLOW PIPE

—
[\)

1212B-H719-010089

SD110DZE il 4 CREE 3%k 8801)

LEFT CRANKCASE BLOCK

—_
w

91521-10001400000

CGL251H /& 4510 X 14

PIN 10X 14

—
S

10009-G001-0001

LOOZE PR BT HEALIGRE T ()

ABSORBER SLEEVE

—
3}

10009-G001-0002

L0057 P BT HEALIRGE 22 11 (3)

ABSORBER SLEEVE

N Y S I Y S DY S

[ 3]

—_
(=2}

—_
-3

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

(555001

= h A
LEFT CRANKCASE




A i#h% RIGHT CRANKCASE

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

FC&HR (ENGLISH DESCRIPTION)

k83
QTY

#-EREM
ARK

92102-00000006201

il (6201)

BEARING (6201)

92102-00000006203

fihi 7 (6203)

BEARING (6203)

90208-D002-0001

7O s A o 5 OREENLAL)

GASKET, CRANKCASE

1222B-H064-010089

SD11045 fh 4L 4 OKEE 8801)

RIGHT CRANKCASE BLOCK

91102-G011-0000

C100" T FL XL IZARB (195. 5mm)

CYLINDER STUD BOLT B

93301-71242020000

CG125D R MR FEAR HRPE 12, 4X 2 X 20

WASHER 12.4X2X20

91103-1008-00000X

CG125DTRIRIE (52 )

OIL DRAIN PLUG

10009-G001-0002

L0047 P BT HEALIRAE 22 11 (3)

ABSORBER SLEEVE

0o = = o == [~

— =
Z|S e |o | |o o[ [eo o [— |

—
[\)

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

RIGHT CRANKCASE




Bl B AT /752 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

&
NO.

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

FC&HR (ENGLISH DESCRIPTION)

k83
QTY

#-EREM
ARK

1310A-1015-0300

GY6 3G ZEIR AR (A HEE%)

PISTON RING COMP

—_

13103-1015-0200

GY6if ZE 31— ()

PISTON RING 1

13104-1015-0000

GY6IHZEIS —

PISTON RING 2

13120-1015-0000

GY6U A &

OIL RING ASSY

91401-D002-0000

703 ZEH 44 ]

CHECK RING, PISTON PIN

13101-H020-0000

L1107 %

PISTON

13102-1020-0000

L1107% 2E4Y

PIN PISTON

92102-00000006304

fihi & (6304)

BEARING (6304)

13220-G001-0000

LOO M B EAT AL & AR . PR, EZE

CONNECTING ROD COMP 3

91601-D002-0000

70} [ 44X 12. 5

SEMICIRCULAR KEY

— =
jangl P =3 [ BN [ (S RN [OC) [NCH B

13222-D002-0000

T0IEM A GEEE (1434)

HUB DUMP CHAIN SPROCKET

—
[\)

1320B-G001-0000

100 i b % AT 56 £

CRANKSHAFT CONNECTING-ROD ASSY

== == = = = = =

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

Do oo
g )

[N %)
[2 IS

[ 3 )
@ |

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

H 4 32 AT 3 £/ 365 2
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

10




5824 TRANSMISSION MAIN, COUNTER SHAFT

);Ff 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) BEICAHR (ENGLISH DESCRIPTION) %“s §A&R§EM
1 [23220-H064-0000  [SD110-1#F:4hH & MAIN SHAFT, TRANSMISSION [ 1
2 [23221-H064-0000  |SD110 3= flit il TRANSMISSION MAIN SHAFT | 1
3 [23222-H064-0003  |SD110F:fli3kyth%e GEAR M-3 1
4 [23223-D002-0000 |70 Fl%hi5Fe % IE15. 5 (17. 2) X1.2X21 WASHER 1
5 [23226-D002-0000 |70 4hki%e CIRCLIP 1
6 [23222-H064-0002  |SD110F:Hh2ky k% GEAR M-2 1
7 [23224-H064-0000  [SD110fEIKY 5h k% REVERSE GEAR ASS. 1
8 [B0089401120000000 |GB894. 14 & 12 CIRCLIP 12 1
9 123240-H064-0000  [SD110-1##|5hZ1 4 (115mm) COUTERSHAFT TRANSMISSION | 1
10 [93301-52020527000 |CB125 )5 #hfilifk /7 #F20. 2X 0. 5X 27 WASHER 20. 2X0.5X27 1
11 |23242-H064-0001  |SD110E %l 144 k% GEAR C-1 1
12 |23242-H064-0003  |SD110EI %3k k% GEAR C-3 1
13 [91402-D002-0100  |70)5 Bhfili#4E & 18. 5X 1. 2X $22. 1 CIRCLT $18.5X1.2X $22.1| 2
14 |23223-1006-0000  [CB125# 5 k@8 17. 3 (20) X 1. 6X 26 WASHER 2
15 |23242-H064-0002  [SD110#&|%h24% k% GEAR C-2 1
16 |23243-H064-0000  |SD110E % {544 14 % REVERSE GEAR 1
17 |23241-H064-0000  |SD110— L&)t (F1 %11 15mm) TRANSMISSTON COUNTER SHAFT | 1
18 [23200-H064-0000  |SD110-1#=E & H4L A (B4 115mm) TRANSMISSION MAIN, COUNTER SHAFT | ]
19 |23401-G011-0000  |C1003:Zh k% (428. 14) DRIVE SPROCKET 1
20 |23402-D002-0000 |70 BhHEH [ & Mk FIXING PLATE, DRIVE SPROCKET | 1
21 [B057830006001070B [GB578312 M6 X 10 (1 £¢) BOLT M6X 10 2
22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

ERIHA &
TRANSMISSION MAIN, COUNTER SHAFT

11




BIRE$ LA IDLER SETUP

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

FC&HR (ENGLISH DESCRIPTION)

k83
QTY

#-EREM
ARK

23605-H064-0000

SDLI0ZHE

SEAL RUBBER COVER

—_

B061700008000090B

GB61704% BEMS (F1£E)

NUT 8

93301-D0850820000

SD110DfEIRY:E il 8 X H 8. 5X0. 8X 20

WASHER 8. 5X0.8X20

23601-H064-0000

SD110M LA A4

IDLER SETUP

23602-1H064-0000

SD1 105 R4 56 il

PIVOT, REVERSE GEAR IDLER WHEEL

B0089301260000000

GB893. 179 14826

CIRCLIP 26

92102-00000006000

fihi & (6000)

BEARING (6000)

23604-H064-0000

SD110f5R4 P 5E

REVERS IDLER

93301-D1001016000

SD110DEIRS 1 HE Al B 10 X 1 X 16

WASHER 10X1X16

B0089401100000000

GB894. 114 10

CIRCLIP 10

— =
Z|S e |o | |o o[ [eo o [— |

91521-08000800000

TOfIRYE 418 X 8

PIN 8X8

—
[\)

23603-H064-0000

SD1 1054l Sz 4 M

FIXING PLATE

—_
w

B0578300060020708

GB57834Z42M6 X 20 (9 £¥)

BOLT M6 X 20

=== === ===~

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

fEIR R HLAY
IDLER SETUP

12




jazhil s B KICK STARTING SHAFT ASSEMBLY

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

FC&HR (ENGLISH DESCRIPTION)

k83
QTY

#-EREM
ARK

21100-H064-0000

SD1 10/ 2l & 8k (i 1 200mm)

KICK STARTING SHAFT ASSEMBLY

—_

93301-51370526000

70 Bl 2B 13. 7X 0. 5X 26

WASHER 13.7X0.5X26

NG

21104-D002-0000

70 e B il 5 )R

SEAT, SPRING, KICK STARTING SHAFT

NG

21106-H064-0000

SD110J Bl 55 A 358

RETURN SPRING, KICK STARTING SHAFT

NG

91402-D002-0000

702 B0 5458 ¢ 15. 5X1.2X $ 19

CIRCLI ¢15.5X1.2X ¢ 19

91402-D002-0100

702 B8 ¢ 18. 5X1.2X $22. 1

CIRCLI $18.5X1.2X $22.1

21119-6011-0000

C100/i3 B e 34 3

SPRING, KICK STARTING RATCHET WHEEL

21118-H064-0000

SDL10J5 Bhff%e

STARTING RATCHET

93301-62021027000

705 Zhh #8120, 2 X 1. 0X 27

WASHER 20. 2X1.0X27

21117-H064-0000

SD110/5 3 ¥ife

GEAR, KICK STARTER

— =
Z|S e |o | |o o[ [eo o [— |

21107-H064-0000

SD110Ja Bl C il

PIVOT, KICK STARTING SHAFT

—
[\)

21200-F004-0002

903 B AT B (QD-2)

START-UP BAR COMP

=== === = ===

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

JB BE
KICK STARTING SHAFT ASSEMBLY

13




AR ML) GEARSHIFT MECHANISM

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) BEICAHR (ENGLISH DESCRIPTION) %“s §AER§EM
1 {24300-G031-00000C |Z1004 k48 fs (260mm PURSHEFARY #4%)  |GEARSHIFT LEVER COMP 1
2 [24302-G031-0000 | Z1003 kY [l for i 5 RETURN SPRING 1
3 [24318-D002-0000 |70k i 5 GEARSHIFT LEVER TENSIOM SPRING[ 1
4 [2432A-G031-0000  [Z1003u k4 8 R 41 & (DURSTEIR) LIMIT SCREW 1
5 [24301-G031-0000  [Z1003ek4%hZH & (PUARSHEIAAY 260) GEARSHIFT SHAFT COMP 1
6 (2242A-G031-0000 71008 & e N H & CONTROLLING ARM ASSEMBLY, CLUTCH | 1
7 [2245A-G031-0000  |Z100% & 2% Y Fe AR A& CAM PLATE ASSEMBLY, CLUTCH [ 1
8 [24200-H064-0100  [SD1107% 5 &k &4 (f514%) GEARSHIFT DRUM COMP 1
9 [24104-H064-0000  [SD110&IHh3R X RIGHT FORK, COUNTERSHAFT | 1
10 |24102-D002-0000 705 44 GUIDE PIN 2
11 |24103-D002-0000 | 70515 & CLIP, SPRING 2
12 |24106-H064-0000  [SD110F4hk X CENTER FORK, MAINSHAFT 1
13 |24213-H064-0000  |SD1 10785 5k (38 544) GEARSHIFT DRUM 1
14 191522-04001300000 |704F 7 & [ A 454 X 13 PIN 4X13 5
15 [24212-D002-0000 | 707435 & 5 v 4 SHIFT DRUM LOCATING PLATE GROUP | 1
16 |B008190106002020B |GB819. 1HZ4TM6 X 20 (1 £) SCREW M6 X 20 1
17 [91117-D002-0000  |70A5 R4 & (B A28 X 11 BOLT, RETURN SPRINGN FIXING 8X11 | 1
18 |2434A-H032-0000  |S110E Ak A& LOCATING PLATE ASSY 1
19 |24304-G011-0000 | CLO0ZE fir b i 5 SPRING , LOCATING PLATE 1
20 [B008230006001220B [GB8234Z4TM6E X 12 (F148) SCREW M6 X 12 1
21 [88002-G011-0001  |C1OORS A JT 3 [ 7 it (K JEAR) GEARSHIFT SWITCH PRESSING PLATE| 1
22 |8803B-HZ19-010034 |SD110DAY &4k 28 el &5 (3A b 1 MERY 1:340) #2056 |GEARSHIFT SWITCH LAMP 1
23 [91149-G011-00000C [C1004%4 & 48%T CB4E) SCREW 1
24 [88004-G011-0000  [C1004%4 &5 fih K CONTACT, CEARINDICATION [ 1
25 [24400-G007-0002  [W1007% s B bR 346 ¢ (BT-2) GEARSHIFT SHAFT 1
26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

YL
GEARSHIFT MECHANISM

14




BEEHLE S, MAGNETO COMP

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

FC&HR (ENGLISH DESCRIPTION)

k83
QTY

#-EREM
ARK

82130-G011-0211

C100REHINLEL 7414 (12VeRR MK RESN)

ROTOR_ASSY, MAGNETO

—_

21300-G011-0002

C100-3#itB i 25 £ A3 14 (M8IBL0)

ASSEMBLY, OVERRUNNING CLUTCH

21304-G011-0000

C1003 3h &5 & # R A

CLUTCH ROLLER

21305-G011-0000

C100J5 5) i & s 3 &/ Tl

CONE BILOCKAGE

21303-G011-0000

C100 5 3 &5 £ A R AL e 3%

SPRING

21301-G011-0100

C100-3#ilB 25 & 23 AL (MBIZZD)

STARTING CLUTCH BODY

82130-G011-0201

CLO0RAHLNLES T41 & (12Ve RN Tl RS FLE g 109 ¢ 8. 5)

ROTOR_ASSY, MAGNETO

B000700108001570C

GB70. 1HE4IM8 X 15 CEE4F)

SCREW M8X15

82120-G011-030534

CLOOREHUNLE T- 415 (12VEH - P 2cifit /N L:340) F2 111

STATOR ASSY, MAGNETO

91213-D002-00000X

TOHE HIHLIRBY (22 1 #F)

NUT

— =
Z|S e |o | |o o[ [eo o [— |

B166740A06001870B

GB16674/) i EAEM6 X 18 (F14F)

BOLT M6X18

—
[\)

B057830005001270B

GB57834ZAEM5 X 12 (1 4%)

BOLT M5X12

—_
w

12305-G011-0000

C1O0M HpLLE K

FIXING PLATE, MAGNETO CABLE

—
S

B166740A060016708

GB16674/)N ik BEAEME X 16 (F14F)

BOLT M6 X 16

== o o = = oo | == [wo w0 e [—

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

fi FEL AL 5 F
MAGNETO COMP

15




S, )5 ZALK) ELECTRIC STARTING MECHANISM

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) BEICAHR (ENGLISH DESCRIPTION) %“s §AER§EM
1 |B166740A06005070X |GB16674/NEHEKEME X 50 (2 [14F) BOLT M6 X 50 3
2 182200-1A29-001722 |s12spaan bt (HLEESS01 HL5E4 (1% DJ7022A-7.8-11 MLEL:220) STARTING MOTOR ASSY 1
3 [90101-10525000200 [S125D )5 &) FEALOFE &4 52, 5X 2 (T HEK)  |0-RING 52.5X2 1
4 [82201-G011-0000  [C100)8 5 HINLNEERE SPROCKET 1
5 |2141B-1A29-0000 |S125D /)3 hk 5 41 & (6275 I JE) STARTING MOTOR DRIVE CHAIN [ 1
6 [2144B-G011-0000  |C1O0%E %k S & ASSEMBLY, GUIDE PLATE 1
7 12143B-G011-0000  |[C100%% &4 M4 & ASSEMBLY, CHAIN PROTECT PLATE | 1
8 [B0089401110000000 [GB894. 134E 11 CIRCLIP 11 1
9 |B057830006001270B |GB5783ME42M6 X 12 (F1%%) BOLT M6X 12 1
10 |21407-G011-0000  |C100/5 5h5E %6 & frbit PLATE, START CLUTCH 1
11 190101-10065000180 | 705 T #LOME 6. 5X 1. 8 (T hFlk) 0-RING 6.5X1.8 2
12 |2140B-G011-0000 | CLOOKE AL LR 1 DISK INSULATOR 1
13 |90101-21068000200 |C100[% i ALOJE 8 106. 8 X 2 (GRAER) 0-RING 106.8X2 1
14 |21406-G011-0000  |C1OOKG AL DISK INSULATOR 1
15 |90308-G011-0000  [C1005E FALiE 30X 42X 4. 5 (T HFh) OIL SEAL 30X42X4.5 1
16 |B008190106001620B |GBS19. 1HZ4TM6 X 16 (19 %£) SCREW M6 X 16 2
17 |21420-G011-0700  |C100-7#/8 B K ek 414 PLATE GEAR ASSY 1
18 |2142A-G011-0700  [C100-7#/3 B KEEF 4 & (b A3 414730, 3mm) |PLATE GEAR ASSY 1
19 190309-G011-0000  |CLOO%ESEMIEF 19X 30 X5 (T 5K OIL SEAL 19X30X5 1
20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

HiUE B LI
ELECTRIC STARTING MECHANISM

16




